
san Joaquin 

11!t.E�9- Balancing. Commumt� and Commerce 

5000 S. AIRPORT WAY SUITE 209 STOCKTON, CA 95206 209-953-7646

Community Development Department City of Tracy 
County Public Works Department California Highway Patrol 
Tracy Rural Fire District County Administrator's Office 
Environmental Health Department Lammersville Unified School District 
State of California Dept. of Fish and Wildlife County Sheriff's Office 
SJ County Resource Conservation District South County Fire Authority 
California Department of Transportation San Joaquin Valley APCD 
Central Valley Regional Water Quality Control Board SJ Council of Government 
SJ Area Flood Control Agency Cal Trans District 1 O 
SJ County Committee on School District Organization SJC MVCD 
[...]
The Annexation Project would alter the existing drainage through grading and development of urban 

uses. Additionally, the Annexation Project would result in increased impervious surfaces and result 

in an incremental reduction in the amount of natural soil surfaces available for infiltration of rainfall 

and runoff, with the potential to generate additional runoff during storm events. Additional runoff 

could contribute to increased erosion, siltation, and pollution, as well as an increase in flood 

potential or runoff that could exceed the capacity of the City's drainage system. 

The overall design of the drainage infrastructure will be required to comply with the Multi-Agency 

Post Construction Stormwater Standards Manual, which includes existing and enhanced program 

control measures for controlling the discharge of pollutants to the municipal storm drain system to 

22 City of Tracy-Tracy Schulte Warehouse Project 



ANNEXATION PLAN 

the maximum extent practicable (MEP). Additionally, the Multi-Agency Post Construction 

Stormwater Standards Manual requires that the post-construction stormwater runoff flow rate not 

exceed the estimated pre-project flow rate for the 2-year, 24-hour design storm event. 

Hydromodification Management can consider runoff reduction resulting from various Low Impact 

Development (LID) and treatment measures. Additionally, under the Multi-Agency Post 

Construction Stormwater Standards Manual, applicants must submit a SWQCP that adequately 

demonstrates how the proposed Project will implement stormwater treatment control measures 

for review by City staff as part of its development application. 

D. SUBAREA 1 UPDATE

A focused review of the services capacity for Subarea 1 of the Tracy MSR was conducted in May 

2025. The three pending annexation projects, including the Annexation Project, under consideration 

in Subarea 1 propose uses consistent with the General Plan land use designation, which is Industrial 

for all three projects. Uses allowed under the Industrial land use designation have been considered 

as part of the master plans prepared to address provision of services in the City and SOI. 

In October 2019, the City approved Supplement No. 3 to the Citywide Storm Drainage Master Plan 

Lammers and Mountain House Watersheds (SDMP Supp. 3) and its accompanying Fee Analysis for 

Supplement No. 3 to the Citywide Storm Drainage Master Plan (SDMP Supp. 3 Fee Analysis). SDMP 

Supp. 3 and the SDMP Supp. 3 Fee Analysis addressed approved and planned growth in the Lammers 

and Mountain House Watershed areas; this study area includes the majority of the portion of 

Subarea 1 affected by the pending annexation projects. SDMP Supp. 3 revises plans for the 

alignment of select segments of the storm drain system planned in the area and associated culverts 

and plans for additional detention facilities to accommodate approved and anticipated growth. The 

SDMP Supp. 3 Fee Analysis adjusts impact fees to ensure development projects are funding their fair 

share of storm water improvements needed to serve the project. 

The City's adopted provisions for future growth and systems improvement continue to ensure that 

the City provides storm water drainage and detention services in an efficient manner and the City 

continues to address the capital costs of providing expanded services through requiring new 

development to pay its fair share of expenses, as provided by General Plan Objective PF-1. The City's 

process of reviewing new specific plans and development projects to identify whether the planned 

improvements and associated fee and improvement requirements remains adequate to plan and 

fund storm water services. These findings are consistent with the determination of the 

environmental documents completed to date for the Tracy Costco Depot Annex and Schulte 

Warehouse projects, which found that implementation of mitigation measures requiring, prior to 

issuance of a building permit, preparation of a drainage plan demonstrating attainment of pre­

project runoff requirements and that measures to reach attainment are consistent with the Citywide 

SDMP would reduce potential impacts to less than significant (Tracy Costco Depot Annex Project 

Draft Environmental Impact Report Mitigation Measure 3.14-1, Schulte Road Warehouse Project 

Draft Environmental Impact Report Mitigation Measure 3.11-1); environmental documentation has 

City of Tracy- Tracy Schulte Warehouse Project 23 



ANNEXATION PLAN 

not yet been published for the Costco Cold Storage Warehouse project.4•
5 Therefore, no changes are 

needed to the determinations to address the three pending annexation projects for Subarea 1 (see 

Chapter 2 for a description of the three projects). 

The City has planned for adequate capacity in its storm drainage facilities to accommodate new 

development planned in the City and SOI and to serve existing development and has appropriate 

funding tools to ensure that new development funds the necessary infrastructure and associated 

maintenance and services necessary to provide storm water control. The City has addressed 

potential hazards associated with flooding, including the 100- and 200-year floodplains, in the 

General Plan, General Plan EIR, and Municipal Code. The City's General Plan includes requirements 

that are applied to new development to ensure that developing areas are protected from 100- and 

200-year flood hazards through requiring new development to comply with applicable local, state,

and federal regulations, as described above. Implementation of the City's existing requirements will

ensure that flood hazards are addressed prior to development of any areas within the SOI.

Wastewater 

The City of Tracy's wastewater collection system consists of gravity sewer lines, pump stations and 

the Wastewater Treatment Plant (WWTP). The City has a municipal wastewater system handling 

both domestic and industrial wastewater. Wastewater flows toward the northern part of the city 

where it is treated at the WWTP and then discharged into the Old River in the southern Sacramento­

San Joaquin Delta. The City ofTracy (City) is projecting residential and non-residential growth within 

its sphere of influence (SOI) that will require expansion of existing wastewater conveyance and 

treatment infrastructure. At the time of commencement of the Wastewater Master Plan, the City's 

population of approximately 81,000 people generated an average dry weather flow (ADWF) of 9.5 

million gallons per day (mgd). This flow is treated at the City's WWTP, which has an ADWF design 

capacity of 10.8 mgd. Future ADWF within the City's SOI is estimated at 21.1 mgd with the addition 

of currently proposed development projects. 

A. WASTEWATER COLLECTION

The existing wastewater collection system consists of three major interceptor systems. The Eastside 

collection system conveys wastewater from areas in the southeastern and eastern parts of the city, 

including the Northeast Industrial Area. The Corral Hollow sewer system conveys wastewater, 

mainly from residential development, from the southwestern part of the city. The Hansen sewer 

system conveys wastewater from the western and northern parts of the City including the Patterson 

4 City of Tracy/ De Novo Planning Group, 2022. Draft Environmental Impact Report - Tracy Costco Depot 
Annex Project, pp. 3.14-49 - 3.14-50, September 2022. 

5 City ofTracy / De Novo Planning Group, 2024. Draft Environmental Impact Report-Schulte Road Warehouse 

Project, pp. 3.11-38 -3.11-39, August 2024. 

24 City of Tracy - Tracy Schulte Warehouse Project 



ANNEXATION PLAN 

Pass Business Park and the West Valley Shopping Center. The downtown area conveys wastewater 

directly to the WWTP using sewer mains in Holly Drive. 

B. WASTEWATER TREATMENT PLANT PERMITTING AND CAPACITY

Wastewater from the City is currently treated at the WWTP. The WWTP is located between 

MacArthur Drive and Holly Drive just north of Interstate 205. The National Pollutant Discharge 

Elimination System (NPDES) permit CA 0079154 allows for discharge of 10.8 mgd and up to 16 mgd 

if applicable treatment facilities are constructed. The WWTP provides disinfected tertiary level 

treatment meeting Title 22 requirements of the Code of Regulations from the State Water Resource 

Control Board. The WWTP includes primary clarifiers, activated sludge, secondary clarifiers, 

flocculation, tertiary filtration, and disinfection. 

The City's WWTP currently provides tertiary-level treatment for all flows received within the City's 

limits. Influent wastewater is primarily from domestic sources with the exception of industrial flows 

generated by Leprino Foods. Leprino Foods provides pretreatment to their industrial flows and 

sends it to the main plant for further treatment, entering at the primary clarifier. Treated and 

disinfected effluent is discharged to Old River via a 3.5-mile outfall pipeline and diffuser system. 

Stabilized biosolids are dried and hauled offsite for land application. There have been several 

modifications to the WWTP, with the extensive upgrades completed in 2007. At present, an 

additional digestor and primary clarifier is under construction to create additional treatment 

capacity to meet existing demands. 

The existing headworks system includes three mechanical screens operating in a duty/ duty/standby 

configuration with a PWWF flow capacity of 38.7 mgd. Screen openings are 6 millimeters (mm) and 

provide acceptable trash removal for the current treatment scheme. Three screenings washer 

compactors are installed to remove organics from the screened material, which are then compacted 

and discharged to a hopper for disposal to landfill. Primary treatment includes a 90-foot-diameter 

circular clarifier, and an additional circular clarifier is under construction for future use. 

A new activated sludge system was brought online as part of the 2007 construction project to 

replace the trickling filter activated sludge system. The activated sludge system comprises three 

1.69-million-gallon (MG) aeration basins with anoxic selectors. Anoxic selectors comprise 

approximately 17 percent of the total basin volume and are equipped with mixers to keep solids in 

suspension. Fine-bubble diffusers are used to distribute the low-pressure air supply to the aerobic 

zones. Three mixed-liquor return pumps are installed for selector operation and not for enhanced 

nitrogen removal. Solid separation is provided by three 100-foot diameter secondary clarifiers with 

a 14-foot-sidewater depth. 

Secondary effluent is filtered using conventional deep bed filters with anthracite media. The 

filtration system includes eight cells with a total filter area of 4,400 square foot (ft2). This results in

a hydraulic loading rate of 2.9 gallons per minute per square foot (gpm/ft2) at 16 mgd and 4.9

gpm/ft2 at 27 mgd, with the latter being the current equalized flow rate. A chemical feed and storage

system allows the plant to dose polymer upstream of the filters for enhanced performance. 

City of Tracy-Tracy Schulte Warehouse Project 25 



ANNEXATION PLAN 

The WWTP's disinfection system comprises chlorination and dichlorination processes. Tertiary 

effluent is dosed with chloramines and conveyed to chlorine contact basins for pathogen reduction. 

The current target chlorine concentration entering the chlorine contact basins is 10 mg/L. Chlorine 

and ammonia injection is achieved using an in-line chemical induction system that allows mixing of 

the chemical solutions prior to injection to the tertiary effluent. Six chlorine contact basins have a 

total volume of 1.15 MG, each consisting of a baffled basin to provide plug flow conditions and to 

prevent short circuiting. Dichlorination is provided using sulfur dioxide to neutralize the chlorine 

from the plant effluent before discharging into Old River. Post-aeration is provided to achieve a final 

effluent dissolved oxygen concentration of 5 mg/L, as required by the NPDES permit. 

Solids handling includes thickening, stabilization, and dewatering processes. Waste activated solids 

(WAS) are currently thickened using two dissolved air floatation thickeners. Thickened WAS is 

pumped to digestion via progressing cavity pumps. Thickened WAS and primary sludge are stabilized 

with two 75-foot anaerobic digesters. Digester gas is used to fuel boilers for digester heating as well 

as produce hot water for use in Headworks screen cleaning with unused gas flared to the 

atmosphere. Digested solids are centrifuged as well as dewatered in drying beds with a total area of 

approximately 445,000 ft. 

C. WASTEWATER QUALITY

The City's wastewater treatment plant is governed by a federal NPDES permit. The City is required 

by law to have its permit reviewed every five years by the Regional Water Quality Control Board (the 

State's regulating agency for the NPDES permit program). On December 8'", 2022, the Central Valley 

CVRWQCB issued a wastewater discharge permit to the City of Tracy for the operation of its 

wastewater treatment facility. 

0. WASTEWATER SYSTEM WITHIN THE ANNEXATION AREA

The wastewater collection and conveyance system that will serve the Annexation Project will consist 

of engineered infrastructure consistent with the City's existing infrastructure requirements. Sizing 

of existing infrastructure in the City varies based on location, but generally includes gravity sewers 

and force mains ranging in size from 8 to 24 inches, and pump stations. Currently, the project site 

has an existing 8-inch sewer line within Schulte Road which flows into the City's wastewater 

collection system. The existing facilities have undergone environmental review and have waste 

discharge permits from the State. The proposed facilities will be located within the bounds of the 

Project site, or within the adjacent Schulte Road. 

New wastewater collection and conveyance infrastructure needed for the Annexation Project will 

require trenching/excavation of earth, and placement of pipe within the trenches at specific 

locations, elevations, and gradients. Utility lines within the Project site and adjacent roadways would 

be extended throughout the Project site. Wastewater lines would be connected via existing lines 

along West Schulte Road. Eight-inch sanitary sewer lines are currently located along West Schulte 

Road. These future on-site effluent collection facilities will discharge into the City system at various 

locations. The applicant will refine the wastewater collection/conveyance infrastructure design 

through the development of improvements plan which will undergo a review by the Public Works 

26 City of Tracy-Tracy Schulte Warehouse Project 



ANNEXATION PLAN 

Department to ensure consistency with the City's engineering standards. This improvement plan 

process will include full engineering design (i.e. location, depth, slope, etc.) of all conveyance 

infrastructure as well as a review of new sewer pump stations and new force mains if needed. 

Ultimately, the sanitary sewer collection system will be an underground collection system installed 

as per the City of Tracy standards and specifications. Sanitary sewer disposal and treatment will be 

to the City of Tracy WWTP. 

The average dry weather flow (ADWF) for the Annexation Project was calculated based on the 

wastewater generation factors adopted in the 2012 Wastewater Master Plan. As shown in the Sewer 

Collection System Hydraulic Capacity Analysis completed for the Annexation Project, the total ADWF 

for the Annexation Project is approximately 22,092 gallons per day (gpd) (or 0.02 mgd) based on a 

wastewater generation factor of 1,056 gpd/gross acre for the industrial land use designation. The 

wastewater would be treated at the WWTP, which has an ADWF design capacity of 10.8 mgd. 

Additionally, the City is in the process of constructing facilities to increase the capacity of the WWTP 

to address growth in the future. Based on the Sewer Collection System Hydraulic Capacity Analysis 

completed for the Annexation Project, the existing WWTP has the capacity to treat and dispose of 

the proposed 0.02 mgd increase in flows from the proposed project in addition to the existing service 

demands. As part of the City's Project review and approval process, the Engineering Division 

confirms that sewer capacity to accommodate a project is adequate prior to project approval. 

The developer's contribution to sewer connection as part of the Annexation Plan has been estimated 

based on an approximate total development impact fee of $789,123 for the wastewater treatment 

plant and $188,886 for wastewater conveyance. 

E. SUBAREA 1 UPDATE

A focused review of the services capacity for Subarea 1 of the Tracy MSR was conducted in May 

2025. The three pending annexation projects, including the Annexation Project, under consideration 

in Subarea 1 propose uses consistent with the General Plan land use designation, which is Industrial 

for all three projects. Uses allowed under the Industrial land use designation have been considered 

as part of the master plans prepared to address provision of services in the City and SOI. 

There have been no updates to the Wastewater Master Plan. The City's adopted provisions for 

future growth and systems improvement continue to ensure that the City provides wastewater 

conveyance and treatment services in an efficient manner and the City continues to address the 

capital costs of providing expanded services through requiring new development to pay its fair share 

of expenses through an assessed public facilities impact fee, as provided by General Plan Objective 

PF-1. The City's process of reviewing new specific plans and development projects to identify the 

associated demand for new or expanded wastewater treatment and conveyance facilities and 

services and associated fee and improvement requirements remains adequate to plan and fund 

wastewater services. These findings are consistent with the determination of the environmental 

documents completed to date for the Tracy Costco Depot Annex and Schulte Warehouse projects, 

which found that there would be no significant impacts related to wastewater treatment or 

collection services; environmental documentation has not yet been published for the Costco Cold 

City of Tracy-Tracy Schulte Warehouse Project 27 



ANNEXATION PLAN 

Storage Warehouse project. 6•
7 Therefore, no changes are needed to the determinations to address 

the three pending annexation projects for Subarea 1 (see Chapter 2 for a description of the three 

projects). 

The City has planned for adequate capacity in its wastewater treatment services and wastewater 

conveyance infrastructure to accommodate new development in the City and SOI and to serve 

existing development and has appropriate funding tools to ensure that new development funds the 

necessary infrastructure and associated maintenance and services necessary to address demand for 

wastewater services. 

Solid Waste 

The City of Tracy contracts with Tracy Disposal Service, a private company, for solid waste collection 

and disposal. Solid waste is taken to the Tracy Material Recovery Facility (MRF) and Transfer Station 

on South MacArthur Drive before being sent to the Foothill Sanitary landfill on Shelton Road. The 

MRF, which is operated by Tracy Material Recovery and Solid Waste Transfer, Inc., has a daily intake 

capacity of 1,800 tons and on average takes in 580 tons per day from Tracy. The transfer station site 

is approximately 80 acres. 

Presently, the permitted capacity of the Foothill landfill is 102 million cubic yards. The remaining 

capacity of the facility is approximately 95 million cubic yards. Current permits indicate a closure in 

2054. There are no plans to expand the Foothill landfill or build a new one to accommodate Tracy's 